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APPLICANT: MOTOROLA INC FCC ID: IHDP56LB1

Test Report Details

Tests Performed By: Motorola Mobile Devices business (MDDb)
Product Safety and Compliance Group
600 North US Hwy 45
Libertyville, IL 60048
PH (847) 523-6167 Fax (847) 523-4538
Motorola MDb FRN: 0004321311
FCC Registration Number: 316588
Industry Canada Number: 1090-1

Tests Requested By: Motorola Inc.
Mobile Devices Business
600 North US Hwy 45
Libertyville, IL 60048
Product Type : Cellular Phone
Signaling Capability: GSM 1900, Bluetooth, 802.11b & g
FCC ID: IHDP56LB1
Serial Numbers: 862031980002010
Testing Complete Date: July 15, 2010

Applicable Standards

All tests and measurements indicated in this document were performed in accordance with the
Code of Federal Regulations Title 47 Part 2, Sub-part J as well as the following parts:

X Part 15 Subpart C — Intentional Radiators

Applicable Standards: ANSI 63.4 2003, RSS-210 Issue 7
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APPLICANT: MOTOROLA INC

Summary of Testing

FCC ID: IHDP56LB1

Test Test Name Pass/Fail
1 Spectrum Bandwidth Pass
2 Peak Power Pass
3 Power Spectral Density Pass
4 Spurious RF Conducted Emissions Pass
5 AC Line Conducted Emissions Pass
Test Test Name Results
1 Spectrum Bandwidth See plots
2 Peak Power See plots
3 Power Spectral Density See tables
4 Spurious RF Conducted Emissions See plots
5 AC Line Conducted Emissions See Plots

General and Special Conditions

The Cellular Phone hereinafter referred to as the Equipment under Test or EUT, was tested using
a fully charged Model SNN5851A 1380mAH battery when applicable. Where a battery could
not be used due to the need for a controlled variation of input voltage, an external power supply

was utilized.

All testing was done in an indoor controlled environment. The temperature and the relative
humidity were maintained within the ANSI C63.4 2003 Standard requirements during the entire

duration of testing.

The WLAN conducted power level is measured for all the data rates supported across all modes.
The data rate with the higher conducted power level for each mode is evaluated for Conducted

and Radiated requirements.
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APPLICANT: MOTOROLA INC

Equipment and Cable Confiqurations

FCC ID: IHDP56LB1

The EUT was tested in a stand-alone configuration that is representative of typical use.

Measuring Equipment and Calibration Information

. . Calibration
Manufacturer Equipment Type Model No. Serial Number Due Date
Rohde Schwarz Receiver ESIB40 100226 4/08/11

Agilent Signal Analyzer N9020A US46470586 12/18/10
Attenuator Weinschel AS-6 6675 NCR
Attenuator Weinschel AS-6 6677 NCR

ETS LISN 3810/2NM 0023630 10/05/10

ETS LISN 3810/2NM 2179 10/06/10

All test equipment was within their calibration date during the time of testing. When equipment
went out of calibration during testing it was replaced using a similar piece of calibrated
equipment. All these equipments are listed in the equipment list. All equipment is on a one-year
calibration cycle.

Description of WLAN Transmitter

The EUT offers WLAN as a feature. The WLAN antenna is mounted inside of the EUT. The
antenna installation is permanent. For a more thorough description of the functionality please
refer to Exhibit 12 of this package.

As a WLAN transmitter, it is designed operate with other WLAN devices as defined by the
industrial standard. In this application, the device is battery operated.

De Facto EIRP Limit — Pursuant 47 CFR 15.247(b)(4); RSS-210 Section A8.4.

Criterion: The conducted output power limit of 1-watt is based on the use of antennas
with directional gains that do not exceed 6 dB;. If transmitting antennas of
directional gain greater than 6 dB; are used, the conducted output power from
the intentional radiator shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dB;.

The antenna employed by this transmitter is intended to be omni-directional, and thus
will not exhibit directional gain in excess of 6 dB;. The conducted power is less than the
limits set forth (see elsewhere in this report for details).
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APPLICANT: MOTOROLA INC FCC ID: IHDP56LB1

Measurement Procedures and Data

Spectrum Bandwidth

CFR 47 Part 15.247

Measurement Procedure

The RF output port of the Equipment-Under-Test is directly coupled to the input of the EMC
analyzer through a specialized RF connector and a 10dB passive attenuator. A fully charged
battery was used for the supply voltage.

The spectrum analyzer used the following settings:

1. RBW > 100 kHz

2. VBW >RBW

3. Sweep = auto

4. Detector function = peak
5. Trace = max hold

The trace was allowed to stabilize. The EUT was transmitting at its maximum data rate. The
marker-to-peak function was used to set the marker to the peak of the emission. The marker-
delta function was used to measure 6 dB down one side of the emission. The marker-delta
function and marker was moved to the other side of the emission until it was even with the
reference marker. The marker-delta reading at this point was the 6 dB bandwidth of the
emission. The same procedure was repeated for 20 dB bandwidth.

Measurement Results

See attached
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APPLICANT: MOTOROLA INC

802.11 b

T Agilent Spectrum Analyzer - MOT: EMC 23881-1 WLAN Conducted

S0 & | AC

SENSEEXT

FCC ID: IHDP56LB1

ALTGM AUTO

Center Freq 2.412000000 GHz
Input: RF
IFGain:Low

Ref Offset 11 dB
Ref 20.00 dBm

PNO: Fast OO

Trig: Free Run
Atten: 20 dB

#Avyg Type: Pwr(RMS)
Avg|Hold:>10/10

AMkr1 10.035 MHz
-0.500 dB

Span 45.00 MHz
Sweep 5.47 ms (1001 pts)

STATUS

SEMSEEXT

ALIGN AUTO

Input: RF
IFGain:Low

Ref Offset 11 dB
Ref 20.00 dBm

Center 2.43700 GHz
#Res BW 100 kHz

PNO: Fast (0

Trig: Free Run

Atten: 20 dB

#VBW 100 kHz

#Avg Type: Pwr(RMS)
Avg|Hold:»10/0

AMKr1 9.765 MHz
0.073 dB

Span 45.00 MHz
Sweep 547 ms (1001 pts)

STATUS
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APPLICANT: MOTOROLA INC

FCC ID: IHDP56LB1

6 dB Bandwidth Channel 6 @ 1 Mbps

T Agilent Spectrum Analyzer - MOT: EMC 23881-1 WLAN Conducted

500 5 AL SEMSEEXT |

ALIGH AUTDH

Center Freq 2.462000000 GHz i
Input: RF PNO: Fast Trig: Free Run
IFGain:Low Atten: 20 dB

Ref Offset 11 dB

10 dBidiv. Ref 20.00 dBm

Log
10.0
0.00

-10.0

Center 2.46200 GHz
#Res BW 100 kHz

#Avg Type: Pwr(RMS)
Awvg|Hold:=>10/10

Span 45.00 MHz
Sweep 5.47 ms (1001 pts)

STATUS

T Agilent Spectrum Analyzer - MOT: EMC 23881-1 WLAN Conducted
L | A SEMSE:EXT|

S(=)E3

ALIGH AUTO

Center Freq 2.412000000 GHz :
Input: RF PNO: Fast Trig: Free Run
IFGain:Low Atten: 20 dB

Ref Offset 11 dB

1LO dBidiv. Ref 20.00 dBm

Center 2.41200 GHz

#Res BW 100 kHz #VBW 100 kHz

#Avg Type: Pwr(RMS)
Awvg|Hold:=>10/10

Span 45.00 MHz
Sweep 5.47 ms (1001 pts)

STATUS

20 dB Bandwidth Channel 1 @ 11 Mbps
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APPLICANT: MOTOROLA INC FCC ID: IHDP56LB1

T Agilent Spectrum Analyzer - MOT: EMC 23881-1 WLAN Conducted
{ SOFCR| SEMSEERT| ALIGH AUTOD
Center Freq 2.437000000 GHz : #Avg Type: Pwr(RMS)
Input: RF PNO: Fast (50 Trig: Free Run Awvg|Hold:=>10/10
IFGain:Low Atten: 20 dB

Ref Offset 11 dB
1LO dBidiv. Ref 20.00 dBm

Center 2.43700 GHz Span 45.00 MHz
#Res BW 100 kHz Sweep 5.47 ms (1001 pts)

MsSG STATUS

T Agilent Spectrum Analyzer - MOT: EMC 23881-1 WLAN Conducted E]
{ | | | AC SEMNSE:EXT | | ALIGH AUTD! 10:49:44 AM Jul 12, 2010
Center Freq 2.462000000 GHz : #Avg Type: Pwr(RMS)
Input: RF PNO: Fast (50 Trig: Free Run Awvg|Hold:=>10/10
IFGain:Low Atten: 20 dB

Ref Offset 11 dB
1LO dBidiv. Ref 20.00 dBm

Center 2.46200 GHz Span 45.00 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 5.47 ms (1001 pts)

MSG i/.‘E'nloring Hardware Statistics

20 dB Bandwidth Channel 11 @ 11 Mbps
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APPLICANT: MOTOROLA INC FCC ID: IHDP56LB1

802.11 ¢

T hgilent Spectrum A - 2 Conducted
L I SEMSE | ALIGH AUTO!
#Avg Type: Pwr(RMS)
Input: RF PNO: Fast GO Trig: Free Run Avg|Hold:>10/10
IFGain:Low Atten: 20 dB

Ref QOffset 11 dB
Ref 20.00 dBm

Span 45.00 MHz
Sweep 5.47 ms (1001 pts)

MSG STATUS

SEMSEENT | ALIGH AUTC 10:34:59 AM
#Avg Type: Pwr(RMS)
Input: RF PNO: Fast (5 Trig:Free Run Avg|Hold:>10/10
IFGain:Low Atten: 20 dB

Ref Offset 11 dB
Ref 20.00 dBm

Span 45.00 MHz
#VBW 100 kHz Sweep 5.47 ms (1001 pts)

MEG STATUS
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APPLICANT: MOTOROLA INC

FCC ID: IHDP56LB1

6 dB Bandwidth Channel 6 @ 6 Mbps

T Agilent Spectrum Analyzer - MOT: EMC 23881-1 WLAN Conducted

500 5 AL SEMSEEXT |

ALIGH AUTDH

Center Freq 2.462000000 GHz i
Input: RF PNO: Fast Trig: Free Run
IFGain:Low Atten: 20 dB

Ref Offset 11 dB

10 dBidiv. Ref 20.00 dBm

Log

Center 2.46200 GHz
#Res BW 100 kHz

#Avg Type: Pwr(RMS)
Awvg|Hold:=>10/10

AMEkr1 16.085 MHz
-0.149 dB

Span 45.00 MHz
Sweep 5.47 ms (1001 pts)

STATUS

T Agilent Spectrum Analyzer - MOT: EMC 23881-1 WLAN Conducted
L | A SEMSE:EXT|

S(=)E3

ALIGH AUTO

Center Freq 2.412000000 GHz :
Input: RF PNO: Fast Trig: Free Run
IFGain:Low Atten: 20 dB

Ref Offset 11 dB
10 dBidiv. Ref 20.00 dBm

Log

Center 2.41200 GHz

#Res BW 100 kHz #VBW 100 kHz

#Avg Type: Pwr(RMS)
Awvg|Hold:=>10/10

Span 45.00 MHz
Sweep 5.47 ms (1001 pts)

STATUS

20 dB Bandwidth Channel 1 @ 9 Mbps
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APPLICANT: MOTOROLA INC

FCC ID: IHDP56LB1

ALIGH AUTDH

Input: RF PHNO: Fast
IFGain:Low

Ref Offset 11 dB
Ref 20.00 dBm

10 dBidiv
Log

Center 2.43700 GHz
#Res BW 100 kHz

#Avg Type: Pwr(RMS)
Trig: Free Run Awvg|Hold:=>10/10

Atten: 20 dB

Span 45.00 MHz
Sweep 5.47 ms (1001 pts)

STATUS

ALIGH AUTO

Input: RF PHNO: Fast
IFGain:Low

Ref Offset 11 dB

10 dBidiv. Ref 20.00 dBm

Log

Center 2.46200 GHz
#Res BW 100 kHz

#VBW 100 kHz

#Avg Type: Pwr(RMS)
Trig: Free Run Awvg|Hold:=>10/10

Atten: 20 dB

Span 45.00 MHz
Sweep 5.47 ms (1001 pts)

STATUS

20 dB Bandwidth Channel 11 @ 9 Mbps
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APPLICANT: MOTOROLA INC

PEAK OUTPUT POWER

CFR 47 Part 15.247

Measurement Procedure

FCC ID: IHDP56LB1

The RF output port of the Equipment-Under-Test is directly coupled to the input of the Spectrum
analyzer through a specialized RF connector and a 10dB passive attenuator. A fully charged
battery was used for the supply voltage.

Measurement Results

See Attached

Initially, an average detector was used to measure power in the low, middle and high channels
for all data rates. Those measurements are shown in the table below.

Average power (dBm) for

Average power (dBm) for

802.11b 802.11¢g
Data Rates Data Rates
Band Channel 1 Mbps | 2 Mbps |5.5 Mbps| 11 Mbps] 6 Mbps | 9 Mbps | 12 Mbps| 18 Mbps| 24 Mbps|36 Mbps|48 Mbps| 54 Mbps
WLAN 1 19.63 19.66 19.78 19.77 18.79 19.03 17.12 16.87 15.87 15.76 14.48 14.28
(WIF) 6 19.39 19.41 19.55 19.47 18.96 19.03 17.29 17.05 16.13 16.14 14.77 14.60
11 18.83 18.86 18.77 18.97 18.56 18.60 17.31 17.14 16.15 16.12 14.70 14.69

Based on these initial measurements, it was determined that testing will be performed in the
11Mbps data rate for the 802.11b mode and the 9Mbps data rate for the 802.11g mode.
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APPLICANT: MOTOROLA INC FCC ID: IHDP56LB1

802.11b @ 11 Mbps

T Agilent Spectrum Analyzer - MOT: EMC 23881-1 WLAN Conducted E]

T i ALIGH AUTD) 12:33:15 PM Jul 12, 2010

Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: 802.11b Trace/Detector
T Trig: Free Run Avg|Hold:» 100100

#IFGain:Low #Atten: 30 dB Ext Gain: -11.0 dB

Radio Device: BTS

Clear Write

#/BW 1 MHz

Channel Power Power Spectral Density

21.36 dBm/ 20 MHz -51.66 dBm/Hz

STATUS

Max. Power Channel 1 @ 11 Mbps

T Agilent Spectrum Analyzer - MOT: EMC 23881-1 WLAN Conducted E]
e R ] SENSEEXT ALIGN AITO 12:34:11 PP 0l 12, 2010
Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: 802.11b Trace/Detector

Trig: Free Run Avg|Hold:>100/100

#IFGain:Low ™ RAtten: 30 dB Ext Gain: -11.0 dB Radie Device: BTS

Clear Write

#VBW 1 MHz

Channel Power Power Spectral Density

21.27 dBm/ 20 MHz -51.74 dBmiHz

STATUS

Max. Power Channel 6 @ 11 Mbps
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APPLICANT: MOTOROLA INC FCC ID: IHDP56LB1

T Agilent Spectrum Analyzer - MOT: EMC 23881-1 WLAN Conducted E]@
- T e e SEMSEEXT ALIGH AUTDH 12:16:14 P Jul 12, 2010
Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio $td: 802.11b Trace/Detector

Trig: Free Run Avg|Hold:>100/100

(g
#IFGain:Low ™ #Atten: 20 dB Ext Gain: -11.0 dB Radio Device: BTS

Clear Write

#/BW 1 MHz

Channel Power Power Spectral Density

21.27 dBm/ 20 MHz -51.74 dBm/Hz

STATUS

Max. Power Channel 11 @ 11 Mbps

802.11 g @ 9 Mbps

T Agilent Spectrum Analyzer - MOT: EMC 23881-1 WLAN Conducted E]

- B 50 ¢ apean ey ] ALIGH AUTD) 12:30:12 PM Jul 12, 2010

Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: 802.11b Trace/Detector
(%) Trig: Free Run Avg|Hold:»>100/100

#IFGain:Low #Atten: 30 dB Ext Gain: -11.0 dB Radio Device: BTS

Clear Write

TN
EEEEEEEEYE

Center 2.412 GHz
#Res BW 1 MHz #VBW 1 MHz

Channel Power Power Spectral Density

20.90 dBm/ 20 MHz -52.11 dBm/Hz

STATUS

Max. Power Channel 1 @ 9 Mbps
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APPLICANT: MOTOROLA INC FCC ID: IHDP56LB1

T Agilent Spectrum Analyzer - MOT: EMC 23881-1 WLAN Conducted

EEX

T e P i ALIGH AUTO 12:31:32 PM Jul 12, 2010

-
Center Freq 2.437000000 GHz
Input: RF

Center Freq: 2.437000000 GHz Radio 5td: 802.11b
(=) Trig: Free Run Avg|Hold:> 100,100
#IFGain:Low #Atten: 30 dB Ext Gain: -11.0 dB

Radio Device: BTS

#VBW 1 MHz

Channel Power Power Spectral Density

21.20 dBm/ 20 MHz -51.81 dBm/Hz

STATUS

Trace/Detector

Clear Write

Max. Power Channel 6 @ 9 Mbps

T Agilent Spectrum Analyzer - MOT: EMC 23881-1 WLAN Conducted

EEX

T e P i ALIGH AUTO 12:27:52 PM ul 12, 2010

-
Center Freq 2.462000000 GHz
Input: RF

Center Freq: 2.462000000 GHz Radio 5td: 802.11b
(=) Trig: Free Run Avg|Hold:> 100,100
#IFGain:Low #Atten: 30 dB Ext Gain: -11.0 dB

Radio Device: BTS

#VBW 1 MHz

Channel Power Power Spectral Density

20.94 dBm/ 20 MHz -52.07 dBmiHz

STATUS

Trace/Detector

Clear Write

Max. Power Channel 11 @ 9 Mbps
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APPLICANT: MOTOROLA INC FCC ID: IHDP56LB1

Power Spectral Density

CFR 47 Part 15.247

Measurement Procedure

The RF output port of the Equipment-Under-Test is directly coupled to the input of the EMC
analyzer through a specialized RF connector and a 10dB passive attenuator. A fully charged
battery was used for the supply voltage.

The WLAN DSSS function of the EUT was enabled. The spectrum analyzer used the following
settings:

Span =300 kHz

VBW =30 kHz

RBW=3 kHz

Sweep = 50 ms

Detector function = peak
Trace = max hold

A

The trace was allowed to stabilize. The EUT was transmitting at its maximum data rate.

Measurement Results

2412 MHz 2437TMHz 2462MHz

-5.611dBm -5.752dBm -6.023dBm

802.11 b @ 11 Mbps

2412 MHz 2437TMHz 2462MHz

-12.596dBm -12.187dBm -14.158dBm

802.11 g @ 9 Mbps
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APPLICANT: MOTOROLA INC FCC ID: IHDP56LB1

SPURIOUS RF CONDUCTED EMISSIONS

CFR 47 Part 15.247

Measurement Procedure

The RF output port of the Equipment-Under-Test is directly coupled to the input of the EMC
analyzer through a specialized RF connector and a 10dB passive attenuator. A fully charged
battery was used for the supply voltage.

Measurement Results

See attached:
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APPLICANT: MOTOROLA INC

802.11 b @ 11Mbps

Il Agilent Spectrum Analyzer - MOT: EMC 23881 WILAN Conducted

FCC ID: IHDP56LB1

ALIGH AUTO!

#Avg Type: Pwr{RMS)
Awvg|Hold:>20/20

50 & SEMSE:EXT
Display Line -10.58 dBm -
Input: RF PNO: Fast (5 Trig:Free Run
IFGain:Low Atten: 20 dB
[Pexls lafte Ref Offset 11 dB
Frequency (G dBm Ref 20.00 dBm

1 2.412

2 2534

3 2569

4 2.492

5 2.608

6 2617

E

8

9

10

11

12

13

14

15

16

17

18

19 I

4]

MSG

STATUS

ALIGH AUTC

S0 & SENSE:EXT
Start Freq 2.000000000 GHz .
Input: RF PNO: Fast G 1rig:Free Run
IFGain:Low Atten: 20 dB
becloliable Ref Offset 11 dB
Fraquency (6] dBm = Ref 20.00 dBm

2.416
2.536
2.616
9.648

N
(40N
N~

0
TR B G S e S e Sl oo G R e

' I

#VBW 100 kHz

#Avg Type: Pwr{RMS)
Avg|Hold:>20/20

Stop 10.000 GHz
Sweep 965 ms (1001 pts

STATUS

Conducted Spurious Emissions 2-10 GHz (Low Channel)
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APPLICANT: MOTOROLA INC FCC ID: IHDP56LB1

T Agilent Spectrum Analyzer - MOT: EMC 23881 WLAN Conducted
S0 & SENSE.EXT ALIGH AUTD
Start Freq 10.000000000 GHz _ RAvg Type: Pwr(RMS)
Input: RF PNO: Fast (50 Trig: Free Run Avg|Hold:>20/20
IFGain:Low Atten: 20 dB

Peak Table
Frequency (G dBm

Ref Offset 11 dB
Ref 20.00 dBm

L
TR GG S &S e e Sl oo G R e

1- [ N

MSG STATUS

50 & SEMSE:EXT ALIGH AUTO
Start Freq 20.000000000 GHz : BAvg Type: Pwr(RMS)
Input: RF PNO: Fast (50 Trig: Free Run Avg|Hold:»20/20
IFGain:Low Atten: 20 dB
Bl Ref Offset 11 dB
Frequency (G dim 2] Ref 20.00 dBm

15
16
17

L
e e Bl el OB HCOR el G BT el BT I B
q
H o P 0

Stop 26.500 GHz
Sweep 784 ms (1001 pts

iy
0 W

a

STATUS

Conducted Spurious Emissions 20-26.5 GHz (Low Channel)

=
0
2]
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APPLICANT: MOTOROLA INC FCC ID: IHDP56LB1

T Agilent Spectrum Analyzer - MOT: EMC 23881 WLAN Conducted

50 & SEMSEEXT ALIGH AUTO
Start Freq 30.000000 MHz _ RAvg Type: Pwr(RMS)
Input: RF PNO: Fast (50 Trig: Free Run Avg|Hold:>20/20

IFGain:Low Atten: 20 dB

Peak Table
Frequency (GHz) dBm
2.439
2.557
2.593
2519
2.638
2.358

Ref Offset 11 dB
Ref 20.00 dBm

3

HEEEEEN
HNEEEEE
EINNEREEN
INEEEEE

3
L
b

.
HilNEEEE
EEIIIIIII

L O
Tl @ m G S &S e Gl oo G R o

i
©
| N
i wl w
-l ©f ©
hd o n| oo
4

Start 30 MHz Stop 3.000 GHz
#Res BW 100 kHz #VBW 100 kHz Sweep 358 ms (1001 pts

STATUS

Conducted Spurious Emissions 30-3000 MHz (Mid Channel)

-
w

-

=
(7]
2]

Tl Agilent Spectrum Analyzer - MOT: EMC 23881 WILAN Conducted

SEMSEEXT ALIGH AUTO
#Avg Type: Pwr{RMS)
Avg|Heold:>20/20

Start Freq 2.000000000 GHz _
Input: RF PHO: Fast (0 Trig: Free Run
IFGain:Low Atten: 20 dB

Peak Table = Ref Offset 11 dB
Frequency (GHz) dBm Ball 10 dBidiv. Ref 20.00 dBm
2.440 -

2.560

2.592

2.640

Stop 10.000 GHz
#Res BW 100 kHz #VBW 100 kHz Sweep 965 ms (1001 pts

STATUS

Conducted Spurious Emissions 2-10 GHz (Mid Channel)
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APPLICANT: MOTOROLA INC FCC ID: IHDP56LB1

T Agilent Spectrum Analyzer - MOT: EMC 23881 WLAN Conducted

S0 & SEMSEEXT ALIGH AUTO
Start Freq 10.000000000 GHz _ RAvg Type: Pwr(RMS)
Input: RF PNO: Fast (50 Trig: Free Run Avg|Hold:»>20/20

IFGain:Low Atten: 20 dB

Peak Table
Frequency (GHz) dBm

Ref Offset 11 dB
Ref 20.00 dBm
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#Res BW 100 kHz #VBW 100 kHz

STATUS

-

=
(7]
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SEMSEEXT ALIGH AUTO
#Avg Type: Pwr{RMS)
Avg|Hold:>20/20

Input: RF PHO: Fast (0 Trig: Free Run
IFGain:Low Atten: 20 dB

Peak Table = Ref Offset 11 dB
Frequency (GHz) dBm = 1Lo dBidiv.  Ref 20.00 dBm

Stop 26.500 GHz
#Res BW 100 kHz #VBW 100 kHz Sweep 784 ms (1001 pts

STATUS

Conducted Spurious Emissions 20-26.5 GHz (Mid Channel)
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APPLICANT: MOTOROLA INC FCC ID: IHDP56LB1

I Agilent Spectrum Analyzer - MOT: EMC 23881 WLAN Conducted

SENSEEXT ALIGH AUTD
#Avg Type: Pwr{RMS)
Awvg|Hold:>20/20

Start Freq 30.000000 MHz -
Input: RF PNO: Fast Trig: Free Run
IFGain:Low Atten: 20 dB

Peak Table Ref Dffset 11 dB
Frequency {GHz) dBm = i Ref 20.00 dBm
2 462 L

2.581

2.540

STATUS

Conducted Spurious Emissions 30-3000 MHz (High Channel)

SENSE:EXT ALIGH AUTC

#Avg Type: Pwr{RMS)

Input: RF PNO: Fast o Trig:Free Run Avg|Hold: 20120
IFGain:Low Atten: 20 dB

Peak Table Ref Offset 11 dB
Frequency (GHz) dBm = i Ref 20.00 dBm
2.464 Log

-

STATUS

Conducted Spurious Emissions 2-10 GHz (High Channel)
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APPLICANT: MOTOROLA INC

T Agilent Spectrum Analyzer - MOT: EMC 23881 WLAN Conducted

S0 5

Start Freq 10.000000000 GH=z
Input: RF

Peak Table

SENSEEXT

ALIGH AUTC

FCCID:

IHDPS56LB1

Trig: Free Run

PNO: Fast GO
ow T Aten: 20 dB

IFGain:Low

Frequency (GHz) dBm

i

Ref Offset 11 dB
Ref 20.00 dBm

3

#Res BW 100 kHz

#Avg Type: Pwr{RMS)
Avg|Hold:>20/20

#VBW 100 kHz

Sweep 1.21s (1001 pts

MSG

STATUS

Conducted Spurious Emissions 10-20 GHz (High Channel)

Tl Agilent Spectrum Analyzer - MOT: EMC 23881 WILAN Conducted

Frequency (GHz) dBm

—H

SENSEEXT

ALIGNAUTO

#Avg Type: Pwr(RMS)
Avg|Heold:>20/20

Trig: Free Run
Atten: 20 dB

Ref Offset 11 dB
Ref 20.00 dBm

mmm- ) el

L ..u._u.‘m

#Res BW 100 kHz #VBW 100 kHz

Sweep 784 ms (1001 pts)

Stop 26.500 GHz

TracelDet

Select Trace
Trace 1

Clear Write

Trace Average

Max Hold

Min Hold

View/Blank ~
Trace On

More
10of3

STATUS

Conducted Spurious Emissions 20-26.5 GHz (High Channel)
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APPLICANT: MOTOROLA INC FCC ID: IHDP56LB1

802.11 g @ 9 Mbps

T Agilent Spectrum Analyzer - MOT: EMC 23881 WLAN Conducted
S0 & SENSE.EXT ALIGH AUTD

Start Freq 30.000000 MHz _ RAvg Type: Pwr(RMS)
Input: RF PNO: Fast (50 Trig: Free Run Avg|Hold:>20/20
IFGain:Low Atten: 20 dB
Eedk Table Ref Offset 11 dB
Frequency (GHz) dBm =] Ref 20.00 dBm

2.412
2.540
2.492
2.566
2.611
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STATUS

Conducted Spurious Emissions 30-3000 MHz (Low Channel)

T Agilent Spectrum Analyzer - MOT: EMC 23881 WLAN Conducted

SEMSEEXT ALIGH AUTO
#Avg Type: Pwr{RMS)
Avg|Heold:>20/20

Start Freq 2.000000000 GHz _
Input: RF PHO: Fast (0 Trig: Free Run
IFGain:Low Atten: 20 dB

Peak Table

Ref Offset 11 dB

Frequency (GHz) dBm [=] iv  Ref 20.00 dBm

Stop 10.000 GHz
#Res BW 100 kHz #VYBW 100 kHz Sweep 965 ms (1001 pts

STATUS

Conducted Spurious Emissions 2-10 GHz (Low Channel)
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APPLICANT: MOTOROLA INC FCC ID: IHDP56LB1

T Agilent Spectrum Analyzer - MOT: EMC 23881 WLAN Conducted

S0 SEMSEEXT ALIGHAUTO
Start Freq 10.000000000 GHz . #Avg Type: Pwr(RMS)
Input: RF PNO: Fast o 1rig:Free Run Avg|Hold:>20/20
IFGain:Low Atten: 20 dB
el qlble Ref Dffset 11 dB
Frequency (GHz) dBm =] Ref 20.00 dBm
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19 _ : Start 10.000 GHz

2l q—‘ #Res BW 100 kHz #VBW 100 kHz Sweep 1.21 s {1001 pts
MSG STATUS

Conducted Spurious Emissions 10-20 GHz (Low Channel)

Tl Agilent Spectrum Analyzer - MOT: EMC 23881 WILAN Conducted

SEMSEEXT ALIGH AUTO
#Avg Type: Pwr{RMS)
Avg|Heold:>20/20

Start Freq 20.000000000 GHz _
Input: RF PHO: Fast (0 Trig: Free Run
IFGain:Low Atten: 20 dB

Peak Table
Frequency (GHz) dBm

Ref Dffset 11 dB
1LO dBidiv Ref 20.00 dBm
og

3

10,0 -------
N ----------
¢ ]

m|

IR ARRE
LI

Start 20.000 GHz Stop 26.500 GHz
#Res BW 100 kHz #VBW 100 kHz Sweep 784 ms (1001 pts

MSG STATUS

Conducted Spurious Emissions 20-26.5 GHz (Low Channel)
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APPLICANT: MOTOROLA INC FCC ID: IHDP56LB1

T Agilent Spectrum Analyzer - MOT: EMC 23881 WLAN Conducted

50 & SEMSEEXT ALIGH AUTO
Start Freq 30.000000 MHz _ RAvg Type: Pwr(RMS)
Input: RF PNO: Fast (50 Trig: Free Run Avg|Hold:>20/20

IFGain:Low Atten: 20 dB

Peak Table

Ref Offset 11 dB
Ref 20.00 dBm

3

Frequency (GHz) dBm
2.439
2.552
2.599
2513
2.635
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Start 30 MHz Stop 3.000 GHz
#Res BW 100 kHz #VBW 100 kHz Sweep 358 ms (1001 pts

-
w

-

STATUS

Conducted Spurious Emissions 30-3000 MHz (Mid Channel)
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Tl Agilent Spectrum Analyzer - MOT: EMC 23881 WILAN Conducted

SEMSEEXT ALIGH AUTO
#Avg Type: Pwr{RMS)
Avg|Hold:>20/20

Start Freq 2.000000000 GHz _
Input: RF PHO: Fast (0 Trig: Free Run
IFGain:Low Atten: 20 dB

Peak Table = Ref Offset 11 dB
Frequency (GHz) dBm B=ll 10 dBidiv  Ref 20.00 dBm
2.432 -

2.552

i Stop 10.000 GHz
#Res BW 100 kHz #VBW 100 kHz Sweep 965 ms (1001 pts

MSG STATUS

Conducted Spurious Emissions 2-10 GHz (Mid Channel)
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APPLICANT: MOTOROLA INC

T Agilent Spectrum Analyzer - MOT: EMC 23881 WLAN Conducted

IFGain:Low

S0 &
Start Freq 10.000000000 GH=z
Input: RF
Peak Table
Frequency (GHz) dBm =]

=
=}

L
TR GG S &S e e Sl oo G R e

=
0

SENSEEXT

FCC ID: IHDP56LB1

ALIGH AUTC

PNO: Fast (50 Trig: Free Run
Atten: 20 dB

Ref Offset 11 dB

#Avg Type: Pwr{RMS)
Avg|Hold:>20/20

Ref 20.00 dBm
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| w -~
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4

HEEEENEN
HilEEENEn

#Res BW 100 kHz

#VBW 100 kHz

=
(7]
2]

STATUS

Input: RF

Peak Table

SENSEEXT

ALIGNAUTO

PNO: Fast (50 Trig: Free Run
IFGain:Low Atten: 20 dB

Frequency (GHz) dBm

Log

100

#Res BW 100 kHz

Ref Offset 11 dB
el 10 dB/div  Ref 20.00 dBm

#Avg Type: Pwr{RMS)
Avg|Hold:>20/20

Stop 26.500 GHz
#VBW 100 kHz Sweep 784 ms (1001 pts

STATUS

Conducted Spurious Emissions 20-26.5 GHz (Mid Channel)
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APPLICANT: MOTOROLA INC FCC ID: IHDP56LB1

T Agilent Spectrum Analyzer - MOT: EMC 23881 WLAN Conducted

50 & SEMSEEXT ALIGH AUTO
Start Freq 30.000000 MHz _ RAvg Type: Pwr(RMS)
Input: RF PNO: Fast (50 Trig: Free Run Avg|Hold:>20/20

IFGain:Low Atten: 20 dB

Peak Table
Frequency (GHz) dBm

Ref Offset 11 dB
Ref 20.00 dBm

3

2.456
2.581
2.587
2.540
2.626
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Stop 3.000 GHz
#Res BW 100 kHz #VBW 100 kHz Sweep 358 ms (1001 pts

STATUS

Conducted Spurious Emissions 30-3000 MHz (High Channel)
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Tl Agilent Spectrum Analyzer - MOT: EMC 23881 WILAN Conducted

SEMSEEXT ALIGH AUTO
#Avg Type: Pwr{RMS)
Avg|Heold:>20/20

Start Freq 2.000000000 GHz _
Input: RF PHO: Fast (0 Trig: Free Run
IFGain:Low Atten: 20 dB

Peak Table
Frequency (GHz) dBm -

Ref Offset 11 dB
mlll 10 dBidiv  Ref 20.00 dBm
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Stop 10.000 GHz
#Res BW 100 kHz #VBW 100 kHz Sweep 965 ms (1001 pts

MSG STATUS

Conducted Spurious Emissions 2-10 GHz (High Channel)
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APPLICANT: MOTOROLA INC FCC ID: IHDP56LB1

T Agilent Spectrum Analyzer - MOT: EMC 23881 WLAN Conducted

S0 & SENSE.EXT ALIGH AUTD
Start Freq 10.000000000 GHz . RAvg Type: Pwr(RMS)
Input: RF PND: Fast GO Trig: Free Run Avg|Hold:>20/20
IFGain:Low Atten: 20 dB
beclalable Ref Offset 11 dB
Frequency (GHz) dBm il |

1LO gBldlv Ref 20.00 dBm

EilNElNEE
HiNANINAN
HiNEEl NS
EEIIIIIIII

Stop 20.000 GHz
#Res BW 100 kHz #VBW 100 kHz Sweep 1.21 s (1001 pts

MSG STATUS

Conducted Spurious Emissions 10-20 GHz (High Channel)

i

Tl Agilent Spectrum Analyzer - MOT: EMC 23881 WILAN Conducted

SEMSEEXT ALIGH AUTO
#Avg Type: Pwr{RMS)
Avg|Heold:>20/20

Input: RF PHO: Fast (0 Trig: Free Run
IFGain:Low Atten: 20 dB

Peak Table = Ref Offset 11 dB
Frequency (GHz) dBm = 1Lo dBidiv.  Ref 20.00 dBm

Stop 26.500 GHz
#Res BW 100 kHz #VBW 100 kHz Sweep 784 ms (1001 pts

STATUS

Conducted Spurious Emissions 20-26.5 GHz (High Channel)
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APPLICANT: MOTOROLA INC FCC ID: IHDP56LB1

802.11 b @ 11 Mbps Band edge

T Agilent Spectrum Analyzer, - Swept S&

SENSEEXT] | ALIGMN AUTO!
#Avg Type: Pwr(RMS)
PNO: Fast (50 Trig: Free Run Avg|Held:> 1010
IFGain:Low Atten: 20 dB

Mkr2 2.398 05 GHz
Ref 20.00 dBm 232.516 dBm

Span 50.00 MHz
#FVBW 100 kHz Sweep 6.07 ms (1001 pts

MER MODE| TRC| SCL = As FUNCTION FUMCTION »IDTH FUMCTION WalLUE

i N [1[F] 2.400 00 GHz -36.260 dBm
[ 1] f | 2,398 05 GHz 32516 dBm
.

|y

I

| R0 D~ OO AWK

A e

=
0
o]

STATUS

Channel 1 @ 11 Mbps — Lower Band Edge

Tl agilent Spectrum Analyzer - Swapt S4
L SEMSE.EXT| ALIGNAUTO
#Avg Type: Pwr(RMS)
Input: RF PNO: Fast (0 Trig: Free Run Avg|Hold:>10/10
IFGain:Low Atten: 20 dB

Mkr1 2.483 50 GHz
Ref 20.00 dBm 250.285 dBm

#VBW 100 kHz
MER MODE| TRC| SCL = r FUNCTIOM FUMNCTION AIDTH FUMCTION WalLUE =
N[ ]f[]  248350GHz[ $S0285dBm| | | 0000000000000 |
< ! r %8 ]
3 - w9 v |
4 I I 1 e
5 I I 1 e
¢ I I 1 e
7 I I e
. B |
o I - e 0|
10 I I e
— 0 __ﬂg
MSG STATUS

Channel 11 @ 11 Mbps - Upper Band Edge
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APPLICANT: MOTOROLA INC

802.11 g @ 9 Mbps Band Edge

T Agilent Spectrum Analyzer, - Swept S&

SEMNSE:EXT|

FCC ID: IHDP56LB1

ALIGN AUTO

PNO: Fast (50 Trig:Free Run
IFGain:Low Atten: 20 dB

#Avg Type: Pwr(RMS)
Avg|Hold:>10/M0

Ref Offset 11 dB
Ref 20.00 dBm

MKkr2 2.399 50 GHz
-20.668 dBm

MER MODE| TRC| SCL =

=
i N [1[F] 2.400 00 GHz -21.899 dBm

FUNCTION =

2 2.399 50 GHz 20668dBm| |
3 - 1
4 I
5 1
6 1
7 I
8 1
9 1
10 I
14 |
<

FUMCTION »IDTH FUMCTION WalLUE E

=
0
o]

SEMNSEEXT|

ALIGN AUTO

Trig: Free Run

Input: RF
Atten: 20 dB

PNO: Fast ()
IFGain:Low

#Avg Type: Pwr(RMS)
Avg|Hold:>10/10

Ref Offset 11 dB
Ref 20.00 dBm

#VBW 100 kHz

Mkr1 2.483 50 GHz
-37.858 dBm

MER MODE| TRC| SCL = r FUNCTIOM FUMNCTION AIDTH
s N [1]f[] 248350GHz[ 37888dBm| | 0 |
< ! - e ]
3 - e 0|
4 - 1 e ]
5 - % ]
6 - e 0|
7 - 1 e ]
8 - 6w ]
9 - e 0|
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STATUS

Channel 11 @ 9 Mbps — Upper Band Edge
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APPLICANT: MOTOROLA INC FCC ID: IHDP56LB1

AC LINE CONDUCTED EMISSIONS

CFR 47 Part 15.207

Measurement Procedure

Measured levels of ac power line conducted emission shall be the radio-noise voltage
from the line probe or across the 50 € LISN port, where permitted, terminated into a 50 Q
noise meter, or where permitted or required, the radio-noise current on the power line sensed
by a current probe.

All radio-noise voltage and current measurements shall be made on each current-
carrying conductor at the plug end of the EUT power cord or calibrated extension cord by the
use of mating plugs and receptacles on the EUT and LISN. Equipment shall be tested with
power cords that are normally supplied using an LISN, the 50 Q measuring port is terminated
by a 50 Q radio-noise meter or a 50 Q resistive load. All other ports are terminated in 50 Q.

Detectors — Quasi Peak and Average Detector.

Measurement Results

See attached:
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APPLICANT: MOTOROLA INC FCC ID: IHDP56LB1

802.11b @ 11Mbps

Level [ dBuV]
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| v 7
Y L |
0 150k 300k 500k iM ZM 3M | SM ‘7‘M‘ iC;M 30M‘
Frequency [ Hz]
— M ES 23881 N11 1_pre PK
— M ES 23881 N11 1_pre AV
LI M EN 55022 V QP Vot age Q P Limt
—LI M EN 55022 VvV AV Vot age AV Limt
WLAN Channel 1 - Tx Mode - Neutral Coupling
Level [ dBuV]
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30 (\ 1 | ‘ i
>0 |/A A /\ /\/H N\ ﬂA Mﬂlﬂ R M
AT AR LA
10 /\/\U AU \ /\V A U"(' \w NIU il
0 150k 300k 500k iM ZM 3M | SM ‘7‘M‘ iC;M | 30M‘

Frequency [ Hz]

— M ES 23881 L11 1_pre PK
— M ES 23881 L11 1_pre AV

LI M EN 55022 V Q P Vot age Q P Limt
—LIM EN 55022 VvV AV Vot age AV Lim it

WLAN Channel 1 - Tx Mode - Line Coupling
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APPLICANT: MOTOROLA INC FCC ID: IHDP56LB1

Level [ dBuV]
80

70

60
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150k 300k 500k iM 2M 7M 1OM 30M
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u’um il
b

M ES 23881 L11 6_pre PK

—— M ES 23881 L11 6 _pre AV

—LIM EN 55022 V Q P Vot age Q P Limt
LI M EN 55022 V AV Vot age AV Limt

WLAN Channel 6 - Tx Mode - Line Coupling

Level [ dBuV]
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—— M ES 23881 N11 6 _pre AV

—LIM EN 55022 V Q P Vot age Q P Limt
LI M EN 55022 V AV Vot age AV Limt

WLAN Channel 6 - Tx Mode - Neutral Coupling
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APPLICANT: MOTOROLA INC FCC ID: IHDP56LB1

Level [ dBuV]
80
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50 \\\
40
30 \ | Y R IO e A
| m
§ MM H\m | l' '* ’M\WH'A o
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Frequency [ Hz]
~——— M ES 23881L11 11 _pre PK
— UM ENs5022 Vo P ' Votage QP Limt
LI M EN 55022 VvV AV Vot age AV Limt

WLAN Channel 11 - Tx Mode - Line Coupling

Level [ dBuV]
80

70

~——
60
~—

50

40

: M/\h A T A W o
RACESRARNAT L
Lt

0 | | L B | |
150k 300k 500k iM 2M 3M 5M 7M 10M 30M
Frequency [ Hz]
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—— M ES 23881N11 11 pre AV

—LIM EN 55022 V Q P Vot age Q P Limt
LI M EN 55022 V AV Vot age AV Limt

WLAN Channel 11 - Tx Mode - Neutral Coupling
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APPLICANT: MOTOROLA INC FCC ID: IHDP56LB1

802.11g @ 9 Mbps

Level [ dBuV]
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— M ES 23881 N9 1_pre AV

——LIM EN 55022 V Q P Vot age Q P Limt
LI M EN 55022 VvV AV Vot age AV Lim t

WLAN Channel 1 - Tx Mode - Neutral Coupling
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LI M EN 55022 V Q P Vot age Q P Limt
—LI M EN 55022 V AV Vot age AV Lim t

WLAN Channel 1 - Tx Mode - Line Coupling
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APPLICANT: MOTOROLA INC FCC ID: IHDP56LB1

Level [ dBuV]
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— M ES 23881 L9 6_pre PK

— M ES 23881 L9 6_pre AV

——LIM EN 55022 V Q P Vot age Q P Limt
LI M EN 55022 VvV AV Vot age AV Lim t

WLAN Channel 6 - Tx Mode - Line Coupling
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LI M EN 55022 VvV AV Vot age AV Lim t

WLAN Channel 6 - Tx Mode - Neutral Coupling
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APPLICANT: MOTOROLA INC FCC ID: IHDP56LB1

Level [ dBuV]
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WLAN Channel 11 - Tx Mode - Line Coupling
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WLAN Channel 11 - Tx Mode - Neutral Coupling
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APPLICANT: MOTOROLA INC FCC ID: IHDP56LB1

End of Test Report
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